



**Architectural Testing**

**ANSI/AAMAINWWDA 101/I.S.2-97**

**TEST REPORT**

**Rendered to:**

**STARLINE INDUSTRIES**

**SERIES/MODEL: 200**

**PRODUCT TYPE: Aluminum Sliding Glass Door (OXO)**

<b>Title</b>	<b>Summary of Results</b>
AAMA Rating	SGD-HC50 171 x 96
Operating Force	25 lb max.
Air Infiltration	<0.01 cfm/ft <sup>2</sup>
Water Resistance Test Pressure	12.00 psf
Uniform Load Deflection Test Pressure	50.0 psf
Uniform Load Structural Test Pressure	75.0 psf
Forced Entry Resistance	Grade 10

Reference should be made to ATI Report No. 01-48644.01 for complete test specimen description and data.

130 Derry Court  
York, PA 17402-9405  
phone: 717.764.7700  
fax: 717.764.4129  
www.archtest.com